

CERTIFICATE OF ANALYSIS

Name Of Product	CETRIMIDE	Date Of Sampling	26/5/2021
Batch Number	301	Batch Size	100KG
Sr. No.	Test	Requirement	Results
1	Appearance	White or almost white, voluminous, free flowing powder	White or almost white, voluminous, free flowing powder
2	Melting Point	245 - 250°C	249 °C
3	Assay	Cetrimide solution not less than 96.0% and not more than 101.0%	98.87%
4	Solubility in water	Freely soluble in water , alcohol	Complies
5	Density	1.1328 g/cm ³	1.1328 g/cm ³
6	Sulphated ASH	Not more than 0.5% determined on 1 G	0.05%

SWADESH LIFE SCIENCE

REG. OFFICE : H-103, SUMEL-7, NEAR SONINI CHALI BRTS STAND, RAKHIAL, AHMEDABAD, GUJARAT, INDIA- 382345.

Work: Plot No: 25, SHRI HARI IND. ESTATE, ZAK – KADADARA ROAD, DAHEGAM, GANDHINAGAR – 382305.

E mail ID : swadeshlifescience@gmail.com VIST : www.swadeshlifescience.com